i” 3 ﬂ-AD'w..

‘"ihlmu f

fug



o l
LY
T

e ..r},qagﬁ'ﬁrm“ﬁm\whFm‘/-1; ;

GW2. 8TC RBFESEM% 2 P
PARTS CATALOGUE OF GW?2. 8TC
TURBO - DIESEL ENGINE

REKBABRIHERRAR HRL
Edited and Drawn by Baoding Great Wall Internal Combustion
Engine Manufacturing Company Limited

REBHHEH
AUTOMOTIVE BOOKS EDITORIAL DEPARTMENT



GW2.8TC RUMRESEMPLZ E5:E/ PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

A i %

1. RBEIAEEM B R A RT IS REE TR,

2. WRFMEF LR, TS RIS A R 4 B (TR
FERMZENLE) T RS AR () .

3. WRAREF IR AR, ATE R RF I B AR E AR IEZT I
M EFINZT RN, R E P E B ZFT R L HR S HET R AR T AN
S5HM PR FRALR TS MAR ) .

METHODS OF USE

1. You can find out the component assembly illustration and detailed parts list in ac-
cordance with the contents of this catalogue. ~

2. You can find out the part’s illustration( the part’s shape and its fitting position) ,the
part codes and the needed total amount of the part for the assembly in accordance with de-
tailed parts list if you know the name of the part in advance.

3. You can look for the assembly illustration including the part and confirm it according
to its fitting position, then find out this part and its mark number from the illustration, as
" well as its name,its code and the needed total amount of the part of the assembly from de-
tailed parts list if you don’t know the name of the part in advance.

GW2.8TC RUMHESEmMHLE M-
PARTS CATALOGUE OF GW?2.8TC TURBO - DIESEL ENGINE

REKMARNFETRAET R
*
H B AR LR AL B 2 BF 5 B 15 % T 95 4 0 4 4

Motk LR T AERETSNE Y ML S - HR B4 : 100083
HiESH: (010)64882616 - HL F{5%:qctshjb@ 163. com

REME: B | FERX: XN

v B R AR AL B S R 5 25 %5 P 45 4 8 S
BUEAR: BiEE ©EKk THK
LS A HEN R ENR]
%k
FF4A<: 880 mm x1230 mm 1/16 - EpgK. 3.5 F¥: 90 FF
2006 45 AHLEES 1 B - 2006 4E 6 ALEE 1 RER

CAAMS -1028 -86/G - 336 - QC -05 ~06 -30.00



GW2.8TC ZUMESEMBLBEEE PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

I

GW2. 8TC B3 FE Se AL LA GW2. 8TDI R [ Sy AL R ZE Al FF & H 59 5 JE i
ML, BEEMPLELME ) LR A hEH, 7 2 KT REERS ESENN
T, T SEBRRK I HEBCE SR , i B AT BRI R e s

GW2.8TC ZU R Se LA MK, 3 i 25 i i, IR IELS Shfl s . B e i
REMEE, RER .7 T%Iﬁﬂ%ﬁﬁ REFR SUV.HRARE REBRKENRAEE
KIS,

{GW?2. 8TC Hy3¥ kL& mmgﬁﬁaﬂ%ﬁﬁﬁ%ﬁﬁwwmﬁﬁﬁmﬂTﬁﬁ
B GW2. 8TC Hl¥ kL& WAL= B mes . F P A E A, 7T DA% S bl ey
1%%2%#%%%%%&%E%TﬁﬁﬂUﬁﬂ$E%ﬁﬁﬂﬁmg%ﬁﬁ?ﬁ
B BRI,

GW2. 8TC R FE S AL ITHRME : GB/T1147 — 1987 pUAHLE B R 4447,

IR P RS RIS AN EE S BBHRE” h B HMHE
S FRHAHRS P AE - E02” B 5 GW4AD28 RISSHALE FIf4; 54« - E03” i
5 GW2. 8TDI B3 RS LB RI k45 “ - E06” 1% GW2. 8TC BRI R sLmiL &
Fift. “HAR"EIEEBRRRETEZBEAR (M) ;bR S F7E“GB - -e ”
B9 B ZHRUE s BREE“TB ----+-” B9 (JERALARER ) ZRARARHE ; BRIE“Q -+ "HIRAKREES
WRE,

BEE SR A A7 5 R I R TR B, GW2. 8TC UM R SemMLE G M RIB (42
AUGEMZL, BARBEEH P, BRI HEMILEHET 5 ABER AL —3,
N LABRAT = A , BRATTRRE B 5t B AT B s R b 38 o :

5 JFIR ,?ﬁﬂ‘]d‘é\iﬁ{%%ﬁkﬁ?ﬁéﬂ\%ﬁﬂ&*ﬁﬁﬂﬁiﬁﬁo Bk, P AR A
B TR AR E B R R E IR AT EOR . B 0, B R E KRR &)
BARAFREH,

*&ﬁ%&ﬁﬂ%ﬂﬁﬁﬁﬁ“jH%WR%%¢E%QWJ&ﬁo¢ﬂjﬁ%
RERAE A R — AR, R EE AR,

RE R IR A FRA R
“EEAFEHEA+TAH



GW2.8TC RUHMESEMPL BB PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

PREFACE

GW2.8TC turbo — diesel engine is high pressure fuel rail — type diesel engine and was
developed on the basis of GW2. 8TDI turbo — diesel engine. Its oil supply pressure and oil
supply regular can be flexibility controlled. In the condition of two valves and tradition tim-
ing gear system, it can attain the Euro III exhaust standard, and decrease the noise of burn-
ing.

GW2. 8TC turbo — diesel engine’s advantages include low noise, great power efficiency,
economy , rapid stating under low temperature, good performance with both high and low
speed, light weight, good reliability, etc. It is an ideal engine for Pick — up,SUV, Commer-
cial vehicle, light trucks and light buses.

‘ This { Parts Catalogue of GW2. 8TC Turbo — Diesel Engine) is edited in accordance
| with the manufacturing drawings of current diesel engines by Baoding Great Wall Internal
| Combustion Engine Manufacturing Company Limited. Through reading this catalogue, cus-
tomers can have a comprehensive understanding of the structure and parts assembling relation
‘ of this engine ,and be able to conveniently choose and purchase the parts for the engine. So it
| is very helpful for the users in the process of using,maintenance and reparation.
‘ The executive standard of GW2. 8 TC turbo — diesel engine is GB/T 1147 — 1987 { Re-
| ciprocating Internal Combustion Engine — General Technical Specifications)).

The “No. ” in the catalogue indicates the corresponding number in illustrations ;In the

drawing No. , “ - E02 indicates the common parts of GW4D28 diesel engine and thls en-

| gine: “ — E03” indicates the common parts of GW2_8TDI turbo _ dicsel enzine and thig
parts of GW2. 8TC turbo - lﬁeaelﬂgum “Ony. " e H engine; © — B06- i

ed iurﬂ]h:mmpmdmgmsmh]ymm For Mﬂhﬂwﬂmﬂdﬂlﬁm
~'mﬂmmﬂhnnﬂileumhryqamﬁcnaﬂ& _ thh?ﬂfﬂmqﬂhﬂnm Q‘

ology and the extending of the application of our ! , Wiﬂ:luﬂhdh:t&hpmufﬂm ech
pdate information is not noted timely. Thos, if the : aldaﬂjmmdﬂ.[’lmeﬁmg[mm if the
| t the content of the calalogoe timely. standards ,and we will replenish and ac
e change rights on markel mange, equipment and ] We regret that we have to retain
fm‘rndmyﬂannlmdmgtnﬂmpuﬂsm— ’ technology. Therefore, users can nol |
‘ tents and illusirations of the catalogue

Greal Wall Internal Comlwrstion Engone

Withoot the permiasion of Baoding
mg Company Limited , anyone should »

I;h&nﬂtlsmnlwmﬂaﬂmhmnfﬂwm . lating to copright by laws, and reserve

Baoding Great Wall Internal Combustion
Engine Manufactring G Limited

May 16, 2006

mEA | : a3 LI L



GW2.8TC RUMEEMALZ 5 :EN PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

H *
BEIHHL AR B vveeererrreersererrmminn ettt (1~2)
EETRBR coeveerrreiommorseeneert it (3 ~5)
EETEE B — 1 ceevvernennnnsnenseirittiiii (6 ~8)
BT AR =2 wevvvennnsnsrsnssentntttiii (9 ~10)
TERFHEEEEE BB +oeeervreeeereeermmmmmnneeetiiiii et (11 ~13)
L pesy 2 S =N A PP PP esasssanessnasesiennnnsssnanesronass (14 ~15)
FUEBHH BE L +oeeereererseremmmmmee ettt (16 ~17)
BEHEAL R vvvveeerrrrmmnssseemmmmiintttiiii s (18 ~19)
HEFEBE R  eveenernrmrn (20 ~21)
HES BTN RGE  cooeeevrerrrmmmmmmssssssseeeniiiiii e (22 ~23)
FLMZR IS BAR,  coeeeerrrrmmrrererrmmmii (24 ~25)
FUTHITETE BRI covvevvrerererrmmmmninirtiiii e (26 ~27)
BETE AR MR, weevverererrmmmmmnseremmm (28 ~29)
ETEMEARTHMIEIE BE B cooveerrrreerrrmmmi (30 ~31)
B R FIBE SR RR,  coeeeeerrmmnrreeerrn, berereesasnenaeninens (32 ~33)
ECU *ﬂ%%ﬂﬁi ........................................................................ (34 ~35)
BEHIZRLGE — 1 -vvvveeeerremmmseeeetiiiii i (36 ~37)
VBHIZRLE —2 wvvvvereereemmmseeettiiiiii i (38 ~39)
BEALFIESIEAHLER  cooeeeerrrrrrrrer (40 ~41)
BIABE M ER e e (42 ~43)
B AL KB TRAL (JBTEE — 1) cooeeeerermrmnnneennmmiiiinnennnnan e (44 ~45)
BT HL BT (JBHEfE —2) +ooeeerremrnssermrmmiiiti (46 ~47)
SESALIUBCZS (JBHEE —3) +ooeeerrrrrnserrmmmmmiiii (48 ~49)



GW2.8TC RUMHSEMPL BN PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

CONTENTS
Diesel Engine Mounting Support Assembly «-+«+++ssveeeesireiiiiuiersnureesnunennn (1~2)
Cylinder Block Assembly «:::teceseesssssimuruiiiiiiiiiiiiiireeeeeeseeiisnneeeeesnnns (3~5)
Cylinder Head Assembly — 1 «++essveeeeruriiisuieraiiieensieeeeeneeeeeeeeeesnean. (6 ~8)
Cylinder Head Assembly —2 «+:+sseeeereeemmimmiiiiiiiiiiieieeeseseeeeeeeeeveeaaeaaenns (9 ~10)
Timing Pulley Chamber Assembly «++c+++sssvuvererineiiiiiiiiiiiieeeeesnneinnenennn. (11 ~13)
Crankshaft and Connecting Rod Assembly «+-++tesesrreeesiuiiiiiiueeennurennnnen. (14 ~15)
Camshaft Assembly —+++eeeveeereeemmmimnniiniiiiii e eeee e, (16 ~17)
Inlet and Exhaust System «+++++ceeessseeeerrmuuiiiirieeiienninneeerneesienseeeeeennnnn (18 ~19)
Tﬁrbocharger Assembly cececeeiiiiiiiiii (20 ~21)
Exhaust Recirculation System  «««+++«ssssseeeeeeeiiiiiieeieemmmmuunnniniieesssesensss (22 ~23)
Oil Pump and Oil Sump Assembly «++++sssveeeeemiuriiiiiiiiiieeerniineeeennen, (24 ~25)
Oil Filter Assembly +++eeeceeeermmmmmmiiiiiiiiiiiiieeeeeeteeire e e e e e e (26 ~27)
Sound Insulation Board Assembly «+++++teeeeserssrnmnriiiiiiiiiiiiiiiiieeeee e, (28 ~29)
High Pressure Fuel Pump and Fuel Filter Assembly —++«eeeeeeiiunniiinnnnnnnn... (30 ~31)
High Pressure Fuel Pipe and Fuel Injector Assembly «+++++eeeeeeeererniiiinunnnnn. (32~33)
ECU and Wire Harness Assembly «++++«+teeeeeessiuuruiiiiiiniinniirnnneeeeeeesnnnnn. (34 ~35)
COOling System — 1 «+eteenerernanemuimimuiiiiiiiiietiererieeeeneerreeeensrenneesnnnss (36 ~37)
COOling SySLEm —2 «+++sseeeeererrrrrrrrrrunennraaraeeeeeeerereereeseeenennnnnnaaeeessss (38 ~39)
Generator and Electric Starter Assembly ««++++++eeessreeeesiiuiiiiueeeniieennnnnen. (40 ~41)
Clutch Assembly — ++eeeeseeermmeemmmmiiiniiiiii ittt ee v ee e eee e (42 ~43)
Repair Kit for Diesel Engine Verhaul (Repair Parts —1)  «eeeeveeeruieriueeennnn. (44 ~45)
The Middle Parts of Diesel Engine (Repair Parts —2) «++++eevverreruniiiiiiinnn. (46 ~47)
The Four Sets of Parts of Diesel Engine (Repair Parts —3) +«ssesesereerrrnenn. (48 ~49)




GW2.8TC BUMESEMmPL B4 :FEt PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

H 23
BEMHHL IR R, coevooorrrererrrasesesssssrsasnnnetstsesasssassssentsssesssesanantscasas B
EETAR M esteniia s i By i A e 08 L s e 55 4O i SR A SRR v 8 e £3.28)
EHTEERR — 1 eeerersrrnrrmrsecosnnetsessimsttoisssiuttenissssnsesnssssantssissssneesis (6 ~8)
EETZE R 2 +oeveeereerreersersanntassessssstesiisssansssssssssnesssssssnssnsssssncess (9 ~10)
TEFIHEEEER RN, veevereeersseoosssnntnnnensivorsssnnnnetenossssssonssatessosssssnnns (11 ~13)
BHBREERR B -ovvererererrerseressnosnniurionsses PIRPRE RN PN NI o o0 (14 ~15)
EUBBEFLER . oiovoiiivunasineneminniogmsasansasasasssssns bannsrans vansssdronisgbries Gorbiy (16 ~17)
FEHESTTRIE  oovovvveverrresesssososssanastasiesisssssiisessessiosssisssanesssinissnssanee (18 ~19)
HEFEGERUIRL  -oroooovnrvernerersesssssrenninneesssessssssnnnionssesssssssstinstassssnsans (20 ~21)
HEECTIPEFRIRLE  -veeveerorsrenersrsorsnnessossiantesssssantesisssusessisssanessssssnans (32~ 33)
BLITERIMHIETR B,  cooovrereererorserresssssssntosionsantetsassannississantesssssanss (24 ~25)
FLIHIETE R M crevrrerererrr e (26 ~27)
BRES AR RIER,  eeoreoreersrressosssnnreessosssntesnosiontensssssntitssossartssssssntansene (28 ~29)
EEMMEARIIBIEBE AL covvrrerrrorserrersessanneriosiasesnessissssensanaesses (30 ~31)
EEMASRIBHEE B cooorvrrererereremennnii. Tl e e (32 ~33)
ECU %ﬂ%%%,& ........................................................................ (34 ~35)
PEHIZRBE — 1 +-ooveveersooseorerssesssannessosssansessssssnstssssnsastssesossseesessasnacss (36 ~37)
BHIZEHE —2 -oocrvevereessseneesssnisinnesiossinnissississtssasssssssasssssssasssasseses (38 ~39)
SR ABIHRBLEL --oooorrrrerererereressresnantenisiisirtiisesanie (40 ~41)
BEABEAED .oocivieieiiieninntiiiiintstiiiti st s et s st s et (42 ~43)
SO LB AT (BT —1) «oveeeees e freneenenenn, (44 ~45)
SO LB (BT —2) <revereerssreersecsnnteniiininteniinnuieeiesianessssnnnnees (46 ~47)
SO AL DU BRZE (BTl —3) coeerevreerssenneneensnnniieniiiiiiesiiiteessnnnineseas (48 ~49)




GW2.8TC RUMEE ML BE2EE  PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

SeshplT A& S Diesel Engine Mounting Support Assembly




GW2.8TC RUIMESEMBL S 454:FlF PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

RMHLZ RS Diesel Engine Mounting Support Assembly

s

ERERES , AR
No. Drawing No. EHRUERREAE Part Name and Standards Oty.
1 | 1001012 - E06 HXge Right bracket 1
2 | 1001050 -E06 | A=%Zm Left bracket 1
Hexagon head bolt with fine pitch thread
P _ o agon hea p al
3 | Q151B1445 NF LR - 41 M14 x 45 _ Full thread M14 x45® 1
Hexagon head bolt with fine pitch thread
N _ @ | Hexagon hea pitc
4 | Q151C10100 NFKIRAE - 415F M10 x 100 _ Full thread M10 x 1007 1
Hexagon head bolt with fine pitch thread
=X 3 = @ ag P
5 | Q151C1025 ANAKIREE - 415F M10 x25 — Full thread M10 x 252 5
Hexagon head bolt with fine pitch thread
A N @ ag a P
6 | Q151C1080 N FL IR M10 x 80 _ Full thread M10 x 80% 1
7 | Q40310 A $10 Spring washer $10 7
8 | Q40314 B 14 Spring washer $14 1

T ORTEREESR, QR FREL AHXHE. ORFREAXE,
Note: D For mounting the left bracket. (2) For mounting the left and right brackets. (3) For mounting the right
bracket.

2

b
Baoding Great

EKNNBNHISSRASE
WallInternal Combustion Engine Manufacturing Company Limited




GW2.8TC RUMESEMHLZHIEEMN PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

SEH MR Cylinder Block Assembly




GW2.8TC RSP T 44t PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

SE{KER Cylinder Block Assembly

ﬁf D?a:ﬂvii{:gﬁ N-I:.i FHGAREAE Part Name and Standards (H)atyl
1 | 1002101 -E06 | K&k Cylinder block 1
2 | 1002060 - E06 | Kfir#E14 Cylinder head gasket unit 1
3 | 1303050 -E03 | #K&EAH Water inlet pipe unit 1
4 | 1303012 -E02 | /KB Packing for water inlet pipe 1
5 | Q1420845 N SL B TR B H 414 | Hexagon h.ead bolt and spring washer ]
M8 x 45 assemblies M8 x 45
VAV P HE Hexagon head bolt and spring washer
6 | Qu420820 /\ﬁiﬁ*ﬁﬂ?ﬁ%ﬂﬂ Sl a;s‘gemblies M8 x20 pne 1
7 | Q1460816 ANALIER e E Hexagon head bolt, Spl‘iflg washer and ]
7 SEHPBIZH S M8 x 16 plain washer assemblies M8 x 16
8 |3701314 -E06 | EEFE oM E L NPT 1/8” 0il inlet pipe joint of vacuum pump NPT 1/8" | 1
9 |1002904 -E02 | FOsEMFEEEMEBE Split spring — type straight set —in pin 2
10 | 1002114 -E02 | BiJLZEH $36 Bowl plug $36 3
11 | 1002112 ~E02 | BiLEH 618 Bowl plug 18 3
12 | 1002117 -E02 | GBS 456 Bowl plug $56 1
VSN R Sk e Hexagon head bolt with set — pin
13| 1002506 - E02 $§l%iﬁl/.\2? % fﬁ MI0 x1.25 - 6h : 1
14 | 1002017 -E02 | J5iEE:AR Rear connecting plate 1
15 | 1002037 -E02 | [EKESS $10 x32 Parallel pin 10 x 32 1
16 | 1002907 —-E02 | J5i&EEHIEM M12 x1.5 x23 | Bolt of rear connecting plate M12 x1.5x23 | 3
17 | 1002460 ~E02 | Hifi/5 Mt 95 x 118 x 10 ik ion v sl Jind 1
18 | 1002109 -E02 | BiJEER 612 Bowl plug $12 1
19 | 1002115 -E02 | BiBIZES $38 Bowl plug $38 1
20 | 1002111 -E02 | BifLEH 416 Bowl plug $16 2
21 | 1002113 -E02 | BiJBEH $32 Bowl plug ¢32 2
22 1002116 —-E02 | BiJEEH $45 Bowl plug ¢45 3
23 | 1000017 - E02 | ZnagR® Left strengthening plate® 1
24 | Q40110 SEHEE 109 Plain washer ¢10% 3
25 | Q40310 B E $10° Spring washer $10? 3
INA kR - Hexagon head bolt with fine pitch thread
26 | QI51C1040 ﬁl%igﬁs ;ﬂ;’f@ Malg() x1.25 x40% ’ i
27 | 1002036 - E02 | Fi#fE ¢ 8.2 Copper washer ¢ 8.2 1
28 | 1002035 - E02 | yH BB ZERE Seat for oil pressure sensor 1
29 | 1002080 - E06 | JH RN SE "0il pressure sensor 1
30 | 1002912 - E02 | Uk iRZE ZG 1/4” Water exhaust plug ZG 1/4" _ 1
31 | Q1460625 AL MESEM Hexagon head bolt,spriflg washer and 4
B 2H A M6 %25 plain washer assemblies M6 x 25
32 | Q40108 FHE 8 Plain washer ¢8 2

: OFTHMES T Note: @ For steel oil sump.

4

REEHARMNFNSERZGE
Baoding Great WallInternal Combustion Engine Manufacturing Company Limited




GW2.8TC RUMHESEMYLZ 4B PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

SEMAB  Cylinder Block Assembly

113: D?ﬁ;% N:-. T BaMENE Part Name and Standards (Ttyl
YaY::b. HE Hexagon head bolt and spring washer
33 .| Q1420814 /\ﬁsﬂiﬁﬁ*ﬂgﬁ%ﬁg’ﬂ aft asasgemblies M8 x 14 iy &
34 | 1002820 - EO3 =HRE 4 Control valve unit 1
35 | 1002038 - E02 M $16 Copper washer ¢16 1
36 | 1002810 - E03 B E RS 4 Nozzle pipe weldment part 1
37 | 05221020 BIAESS $10 x20 Parallel pin $10 x20 2
38 | 061901 WA HETE MRS — FhE Inner'hex'agon tapered screw plug — »
NPT 1/8" main oil passage NPT 1/8"
39 | 1000018 - E02 A hnsEmR® Right strengthening plate® 1
40 | 1002106 - E02 I S Front camshaft bushing 1
41 | 1002107 - E02 F SR E Middle and rear camshaft bushing 2
42 | 1002015 - E02 FHA A Main bearing bush , upper 5
43 | 1002016 - E02 FHATRA Main bearing bush , lower 5
44 | 1002108 -E02 | FHij&RZiEi Bolt of main bearing cap 10
45 | 1002103 - E02 F— . WEREZ 1st,2nd and 4th main bearing cap 3
46 | 1002104 -E02 | HE=FHhR=% 3rd main bearing cap 1
47 | 1002105 -E02 | EH Fhi&= 5th main bearing cap 1
48 | 1002118 - E02 b Thrust piece of crankshaft 2
49 | 1002118 -E06 | BiJEE 414 Bowl plug $14 1
50 | 1002119 - E06 BiJLZE ¢15.6 Bowl plug ¢15.6 1
51 | 1002018 - E06 EhiE E Y Crankcase set — pin 2
H: OFTHMIESR - Note: @ For steel oil sump.
REKNARMSSSRAT 5




GW2.8TC RUIEESEMPL BB PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

SHEESM -1 Cylinder Head Assembly —1

33

O
~
~ (9]
2 N9% | E—)))))
r——1m 0
(=) o0
- |- B Q p.

35

F T




GW2. 8TC RUMAIE ML T E -t

PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

SEZSM -1 Cylinder Head Assembly -1

‘;F: D?a%:gﬁgﬁNj FHYBMREAE Part Name and Standards g]tyl
1 | 1007100 - E06 | FEHLH M A, Rocker arm mechanism assembly 1
2 1007135 - E02 | BiJE R - B HhuIE 611.5 Bowl plug — rocker arm shaft end $11.5 2
3 | Q43119 B MRS - A &Y Circlip for shaft — Type A 2
4 | 1007120 -E02 | 324 Rocker arm 8
5 | 1007132 - E02 | jA#&484T M8 - 5hdh Adjusting screw M8 —5h4h 8
6 1007133 - E02 | 8i'Z4&Hf: M8 -5H Locking nut M8 - 5H 8
7 | 1007136 -E02 | #EHh 4R Rocker arm shaft bracket 4

NESKER - £ Hexagon head bolt of rocker arm shaft
§ T H00THS 502 /\ﬁsﬂiﬂ?gﬁ AT bracket M8 _6g -
9 | Q40110 8B $10 Plain washer ¢10 4
10 | 1007142 -E02 | 8 Hsn 4 Spring washer of rocker arm shaft 6
11 | 1007138 - E02 | 3% — 3ZE%h Spring for rocker arm shaft 3
12 | 1007134 - E02 | &4 Rocker arm shaft 1

AR - Hexagon head bolt with fine pitch thread
12 | QASLGIO00TES /\ﬁlf;??ﬁ% At Migo x 60 ’ :
14 | 1003101 -E06 | Kfir= Cylinder head 1
15 | 1002111 —E02 | BILEH 616 Bowl plug $16 3
16 | 1003011 -E03 | #X5,7] Inlet valve 4
17 | 1003102 - E02 | #S [ TRE Inlet valve seat 4
18 | 1003012 -E02 | HS[] Exhaust valve 4
19 | 1003103 - E02 | HES [T Exhaust valve seat 4
20 | 1003105 -E02 | BiEEH $22 Bowl plug ¢22 7
21 | Q1200830 L4 M8 x 30 Double end stud M8 x 30 2
22 | Q32008 NALEZHZER: M8 Hexagon nut with flange M8 2
23 |1003022 -E02 | Xsh¥lE R Rear hoisting hook of diesel engine 1

NSk HE Hexagon head bolt and spring washer
2 | Qi420520 /\ﬁf?:(ﬂfoﬁﬂgﬁ%ﬂarﬁ att asasgemblies M8 x20 i -
25 | 3770100 - E06 | F#hZE Preheating plug 4
26 | 1002116 -E02 | BiEZEH 45 Bowl plug $45 1
27 | 1003014 - E02 | il & 48 M11 x1.5 -4h Bolt of cylinder cap M11 x 1.5 —4h 14
28 | 1003104 -E02 | R[]HE Valve guide pipe 8
29 | 1003019 -E02 | K| JHMETF#HH Spring lower washer of valve 8
30 | 1003060 - E02 | K[t 0il sealing ring of valve 8
31 |1003013 -E02 | K| J2a% Valve spring 8
32 | 1003017 —E02 | K[ J3EE R Valve spring seat 8
33 | 1003018 -E02 | K[ 181K Valve split collet 16
34 | 1003015 —-E06 | WEyh#s Etk Clamp plate, fuel injector 4
35 | 1003901 - E06 | Miyh 2% X [& 424 M8 x 1 —6h Fastening bolt, fuel injector M8 x 1 —6h 4
36 | Q1200835 XL 24 M8 x 35 Double end stud M8 x 35 2
37 | Q32008F6 IS 2 e R M8 Hexagon nut with flange M8 2
38 | 1002109 - E02 | BiLEH ¢12 Bowl plug $12 5

REKHAMNGNESEAD

Wall Internal Combustion Engine Manufacturing Company




GW2.8TC RUMEEMBL B EEN PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

SEZEB -1 Cylinder Head Assembly —1

52| THHRS AR
No. | Drawing No. FHBRBAE Part Name and Standards Qty.
39 | 8103200 - E02 ERE4E X Air compressor bracket 1
NASK IR A Y 4 A 14 | Hexagon head bolt and spring washer
ol ol M8 x60 assemblies M8 x 60 =
e Hexagon head bolt with fine pitch
41 | Q151C1060 NFSK R - 412F M10 x 60 throad M10 x 60 2
42 | Q40310 P $10 Spring washer ¢10 3 2
43 1003016 -E06 | 4R (—)M11 x1.5 -4h | Bolt of cylinder head (2) M11 x1.5-4h | 4
44 | 1003023 - E06 W oS FE AR H Compressor sheet washer of fuel injector 4
s BREKNANNHESRZS




GW2.8TC B EE ML S -E PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

SEZER, -2 Cylinder Head Assembly —2

A‘_J
=
5 g
=Egg. B
By IS 498
WH =¥ =5
W_D 7m2 MM
S8 N m.m
SE O
s Nlﬂﬁw&
E pwmwl iz
EEs =]
@i.& 5
\ —




GW2.8TC RUMASEMHL BN PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

SEZEHB -2 Cylinder Head Assembly —2

ﬁf D?a%iﬁf N-: FTHHEREMNE Part Name and Standards (Ttyl
1 |1003240 -E06 | K| 1=E44 Valve house ‘unit 1
2 |1003205 -E02 | K 1EEBHFHE Sealing ring of valve house 1
3 1003243 - E06 | é4h# Label 1
4 1003220 -E02 | Al O E44 Oil filling hole cover unit 1
5 1003021 - E02 | 23k M8 Fixed cap nut M8 3
6 | 1003080 - E02 | #EHFRES{4 Nut seat unit 3
7 | 1003250 -E02 | &5 R4 14 Diaphragm valve unit 1
B | Q220408 | FFMMARITAMBRBa Ay | O rocessel pen head sorewand ),
10 REEBANNAESRZS




GW2.8TC RUMEEMHL B HEEN PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

IER##=EAM Timing Pulley Chamber Assembly

MESHAMNSNSSRAT ;;




GW2.8TC RUESEMPLZH:FEM PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

ER#E#=5AK Timing Pulley Chamber Assembly

RS | FTEHEHRS AR
No. Drawing No. EHRURRERE Part Name and Standards Qty.
1 1002401 - E06 WRE Pulley chamber 1
2 | 1002012 - E06 W Packing of pulley chamber 1
3 | 1002250 - E06 IEBT TR A1 Timing belt transition wheel unit 1
4 1002350 - E06 Bz Ot Tensioner unit 1
5 | 1002038 - E06 T EhAT Tension pull rod, tooth belt 1
6 | 1006060 - E06 | IEBT 2 A Timing belt unit 1
7 | 1006045 - E06 R ERT R B Front oil seal unit, camshaft 1
8 | 1006041 - E06 E TR ES PR Front oil seal seat, camshaft 1
9 | 1307100 - E06 KE A MR Water pump and pulley housing cover 1

assemblies
10 | 1307200 -E06 | ¥l =5 BA Check cover assembly 1
e Crankshaft oil sealing ring, front
11 | 1002450 ~E02 | HhAiHTHIE 50 x 68 x 9 50 %68 x9 1
12 | 1002050 - E06 YRS Eh B L Ry Crankshaft position sensor 1
ANALIER BB M HEZE | Hexagon head bolt, spring washer and
13 | Q1460845 ® . . 1
414 M8 x 45 plain washer assemblies M8 x 45
14 | 1002201 ~E06 | 7 £k 2 i sE A48 M8 x 582 He;v‘[;g‘;"sgg 8.0l with flange 2
15 | 1002913 —~E06 | ##E(I4E 184 M8 x20° Set — bolt M8 x20° 1
16 | 1002914 -E06 | #sEfuiFigm® Bolt with set — lever® 1
17 | Q32008 AN Fa vk 2 FiE A M8® Hexagon nut with flange M8® 3
18 | Q1200825F3 K 2k M8 x 25© Double end stud M8 x25© 1
19 | Q1200875F3S 3k BB M8 x 75© Double end stud M8 x 75© 1
20 | Q1460855 ANAKIEE FREMEHRELS | Hexagon head bolt,spring washer and 3
&4 M8 x55© plain washer assemblies M8 %559
21 | Q1460870 ANALIZR BB E B4 | Hexagon head bolt,spring washer and | »
A 14 M8 x70° plain washer assemblies M8 x70©
22 | 0218B0835 P £ B RE SLHBAT M8 x 35@ He;(/[aggin?’?g:ket head cap screw 3
S e S ® Hexagon socket head cap screw
23 | Q218B0860 RS A B A L 84T M8 x 60 M8 x 60© 2
24 | 01460635 ANA LI MR E 4B | Hexagon head bolt,spring washer and 1
A% M6 x 359 plain washer assemblies M6 x 35%
25 | Q1460650 AN LIRS  REEHRE B4 | Hexagon head bolt,spring washer and 5

&14 M6 x 509

plain washer assemblies M6 x50%

E: © ATREEWRE. @ ATERLER KEREH. © ATRERKER. @ ATIREWKEN
ro ® ATREEHKERIF HFRER, © ATEZEARE FREZLER. © ATEERAENRER.

Note : @ For fastening pulley chamber. (2 For mounting the transition wheel and tensioner wheel unit. (3) For
mounting tensioner wheel. @ For mounting tension pull rod of tooth belt. B For fastening tension pull rod of
tooth belt and pulley housing cover. © For mounting water pump and pulley housing cover. (?) For mounting

check cover assembly.

12 REEHRMINGNGSEREAS
Baoding Great Wall Internal Combustion Engine Manufacturing Company Limited




GW2.8TC R ESEMPLE /BN PARTS CATALOGUE OF dWZ. 8TC TURBO - DIESEL ENGINE

ER##ESK Timing Pulley Chamber Assembly

o= EREURE ; AR
No. Drawing No. EBHELRERRE Part Name and Standards Qty.
26 | 01460616 NASKIER R M4 | Hexagon head bolt,spring washer and 1
HAH M6 x16® plain washer assemblies M6 x 16®
ANASKIER MM ERE A S | Hexagon head bolt and spring washer
2 | Q420835 M8 x35° assemblies M8 x 359 5
ANAKER MR E A S | Hexagon head bolt and spring washer
&8 | Ql420020 M6 x20% assemblies M6 x20% !
29 | 1006042 -E06 | O a4t “0” sealing ring 1

T QRTEERERENF OFTRELRMAESRS . QA TRENLRMATHE R,
Note: @ For mounting tension pull rod of tooth belt. @ For mounting camshaft position sensor. (@) For mount-
ing front oil seal seat of camshaft.

HEKEWHMHEEE al

Baoding Great Wall Internal Combustion Engine I.mlhd

13




GW2.8TC RUI¥ESEMPL B AN PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

BPZEFF SR  Crankshaft and Connecting Rod Assembly




GW2.8TC RUHEESRMPLZH4EM PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

% 28 Crankshaft and Connecting Rod Assembly

N | e BHH AR Part Name and Standards | 7208
1 | 1004014 - E06 F—ESH 1st compression ring 4
2 | 1004015 - E06 B _ESH 2nd compression ring 4
3 | 1004050 -E06 | SR EMIF Sustaining spring and oil ring 4
4 | 1004060 - E06 HESH Piston unit 4
5 | 1004011 - E02 THER Piston pin 4
6 | 1004012 - E02 5 ZEHPIIA 1.7 Locking ring of piston pin ¢1.7 8
7 | 1004101 - E02 EFER Body, connecting rod 4
8 | 1004103 - E02 ET = Cap of connecting rod 4
9 | 1004102 - E02 EHRE Bushing for connecting rod 4
10 | 1004018 — E02 EFE® Bush for connecting rod® 8
11 | 1004104 - E02 EFFE i Bolt for connecting rod 8
12 | 1004105 -E02 | ;EFFi Connecting rod nut 8
13 | 1005011 - EO2 i % Crankshaft 1
14 | 1005901 - E02 pily Flat key for crankshaft 1
15 | 1005012 - E06 fh bR B R Crankshaft timing pulley 1
16 | 1005050 - E06 VR B2 S B Absorbed pulley assembly 1
17 | 1005902 - E02 W R IR M16 x1.5 x29 Bolt of absorbed pulley M6 x1.5 %29 | 1

- Bearing of crankshaft ( Dee ve
18 | O ey | MMM (RWRAR) ey
19 | 1005060 — E06 KRAEH Flywheel unit 1
20 | 1005018 - E02 KRR FEHE 6 x25 Parallel pin of flywheel ¢6 x25 2
21 | 1005014 - E02 KRR AR 81.2 Gasket for flywheel bolt 31.2 1
22 | 1005015 - E06 KIS IR M13 x1.25 -6¢g Flywheel bolt M13 x1.25 -6g 8

E: OL®4 A, TR4 A,3t8 i, QIEtRHES K 80203,

Note: (D The number of upper bushing is 4, lower bushing is 4, the total number is 8. @) The former stand-

ard number is 80203.

REEEANMNASEREE 15
Baoding Great Wall Internal Combustion Engine Manufacturing Company Limited




GW2.8TC BUMEZR ML SEEEM PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

O HE A Camshaft Assembly




GW2.8TC RUMHEMMLFZ 44} PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

AR, Camshaft Assembly

i B deliiidsg E AR Part Name and Standards | Pl
1 | 1007050 - EO2 HEFES Push rod weldment part 8
2 | 1007011 -E02 | #EkE Tappet 8
3 | 1006011 -E02 | MRk | Camshaft 1
4 | 1006901 - E02 MR Flat key of camshaft 1
5 |1002106 -E02 | AR HIHE Front camshaft bushing 1
6 | 1002107 - E02 F ERERE Middle and réar camshaft bushing 2
7 | 1006151 - E06 YA EhH e 22 Camshaft pulley flange 1
8 | 1006161 - E06 YA HE B R Camshaft timing pulley 1
9 | 1006101 - EO2 A EIH SRR Compressor plate of camshaft pulley | 1
10 | 1006014 - E02 AR 3 R Compressor plate of camshaft gear 1
11 | 1006015 - E02 ARG IR M12 x46 Bolt, camshaft gear M12 x 46 1
12 | 1006162 - E0O6 BBk Induction iron 1

NIRRT E R A A Hexagon head bolt and spring washer
1 | QUIZ0615 M6 x 16® asasimblies M6 x 169 it .
14 | Q5220309 A& B3 x9° Parallel pin B3 x9% 1
Prevailing torque type all — metal
15 | Q33408 1 Be4 EAR S EREME® mmggléﬁlmﬂ 1
16 | Q40308 BB M8® Spring washer M8® 1
17 | 1006902 -E06 | Ak 24 ik M8 x 159 Hexagon bolt with flange M8 x 15@ 3
18 | Q5220412 AP | Parallel pin® 1

. OFTRENRMERN . QR FRERNSK. ORFLENRMHRER,

Note: (D For mounting camshaft timing pulley.” @ For mounting induction iron. ) For mounting compressor

plate of camshaft pulley.

ﬁEkﬁﬁ!ﬂlﬂﬁEﬂ ﬁ

Baoding Great WalInternal Combustion

17




GW2.8TC RUNESEMPL B ER#EEN PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

Inlet and Exhaust System

HHS RS




GW2.8TC RUMEEMILTHMA-EM PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

HHES A% Inlet and Exhaust System

ﬁf Diﬁgﬂﬁ TG BRE MR Part Name and Standards g’tyl
1 | 1008013 - E06 HES % Exhaust manifold 1
2 | Q150B0835F6 AL M8 x 35 Hexagon head bolt M8 x 35 6
3 | 1008210 - E02 HS B SHHF 44 Exhaust manifold packing unit 1
4 | 1008102 - E02 HE SRR Inlet manifold packing 1
5 | 1008101 - E06 HIBE Inlet manifold 1
6 | 1008011 - EO6 HEEESR R 81.2 Gasket, inlet connecting pipe 81.2 1
7 | 1008021 - E06 HEES Inlet connecting pipe 1
8 | Q67665 B U C BUSRFTE 3NN E R4 | Hose clamp - type B and C 2
9 | 1008018 - E03 - Bl | 5 EEKE Inlet connecting hose 1
10 | Q1460830 ‘ ISR IR TR EE R E Fn A Hexa{%on head bolt,spriflg washer and 6
ZH4{4 M8 x 30 plain washer assemblies M8 x 30
11 | Q1460825 INF LIRS AR N Hexagpn head bolt,spriflg washer and 4
0414 M8 x25 plain washer assemblies M8 x 25
REKHNABMSISERZE ;9




GW2.8TC RUMESE ML B/HEN PARTS CATALOGUE OF:{GW2.8TC TURBO#DIESEL'ENC!NE

MEESE SR Turbocharger Assembly




GW2.8TC RUMESEMHL B EEN PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

WEZEEE Turbocharger Assembly

ws| FTEHHRS AR
No. Drawing No. FHEERERE Part Name and Standards 0ty.
1 | 1118100 - E03 —B1| B4R 2% B % Turbocharger assembly 1
2 | 1118018 - E03 10 7 B8 ] AL Oil return pipe weldment part, 1
. turbocharger
3 1306016 — E02 /NEUERH B IR S Sheet spring clip — small type 2
4 |1118013 - E06 1 2R IR E A1 0Oil return hose unit , turbocharger 1
5 | 1118021 - E03 W WE RS Oil inlet pipe bolt, turbocharger 2
_ S Oil inlet pipe copper washer of
6 | 1118022 -E03 | 4/E2%EH ‘E‘ﬁ%}ﬁﬁ $12 melooliarger $1 4
7 | 1118050 - E06 WERFMEEESE Oil inlet pipe weldment part , turbocharger 1
3 | 1118016 — E03 1P B 4 L 1 B A Outtlllf;gil:;le packing unit, turbocharger 1
9 | 1118040 - E06 HSESE Exhaust elbow 1
AN KBS BB 514 | Hexagon head bolt and spring washer
10| Quieez M8 x25 assemblies M8 x 25 4
1 | 1118015 - E03 10 T B 50 1 B A Inl:::rlgi(:: packing unit, turbocharger 1
12 | 1118014 - EO3 HES & B O Outlet hole bolt of exhaust pipe 3
13 | 1118012 - E03 180 P B8 ] S o 2 B Oil return pipe flange packing, 1
turbocharge
INF KRR §¥-§§ FNEH | Hexagon head bolt, spring washer and
14 |- QIA50520 B H 54 plain washer assemblies -
REKEANNHAEEREE o




GW2.8TC BUIMESEMPL BN PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

HES BB R4S Exhaust Recirculation System

(=)

O

v

—

D *

&

(3

77

L/
/‘

o1

G =
— v

c

=7

.
_. “w@v\nll»&




GW2.8TC RUMHESEMPLZ4:E/t PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

HESSE{ER RS Exhaust Recirculation System

2‘: D?a%ingN-: FTHHBRERE Part Name and Standards gqty.
1 1207012 - EO3 EGR &y Gasket ,EGR pipe 3
2 | 1207020 - E06 EGR B HIg8:HEKSE Air inlet pipe,EGR cooler 1
3 | 1207022 - EO6 EGR ¥ #gstH EGR cooler gasket 2
4 | 1207010 - E06 EGR ¥ #1 3% EGR cooler 1
5 | 1207015 - E06 EGR ¥ HIgs K E Air outlet pipe, EGR cooler 1
6 | 1207100 - EO3 EGR RS/ EGR valve assembly 1
7 | Q460825 7‘( Sk | ol EE B Hexag.on head bolt,spriflg washer and ’

BB 20414 M8 x25 plain washer assemblies M8 x 25

VAY: by & Hexagon head bolt and spring washer
8 Q1420822 ’ ﬁSﬁ%;éﬂ#%ﬁﬁgﬁ o asasgemblies M8 x22 i 4

VAY: by & Hexagon head bolt and spring washer
9 | Q1420830 /\ﬁsﬂifoﬁ MR EA S M a;i e pring )
10 | Q40308 HERHE $8 Spring washer $8 2
11 | Q340B08 1 RIS AHIRE M8 Hexagon nut,style 1 M8 2
12 | Q218B0825 WS R A Sk 1842 M8 x 25 Hexagon socket head cap bolt M8 x 25 2
13 | Q40308 HERHE $8 Spring washer ¢8 2
14 | 1207025 - E06 EGR ¥ 188K & Water inlet pipe, EGR cooler 1
15 | 1207026 - E06 EGR B HIgsHi/KE Water outlet pipe, EGR cooler 1
16 | 3701800 - E06 HE A 00 Vacuum pipe unit® 1
17 | 3701800 - E06 - Al| EZ84 42 Vacuum pipe unit® 1
18 | 1000014 - EO3 BEEAETS Vacuum regulator 1
19 | 1207101 - E06 BT EERE Vacuum regulator connecting hose 1
20 | 3701807 -E06 - Al | EZS e EHE I Vacuum regulator connecting hose II 1
. OFF K2 58, QF TR A,
Note: D For model K2 vehicle. (2) For model Hafu vehicle.

REEBANNABERZE o3




GW2.8TC RIS ESEMPLBEREE  PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

HUBMRMMES SRS Oil Pump and Oil Sump Assembly




GW2.8TC RUMASEMPL B 4-ENT PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

VimEFBESE 2  Oil Pump and Oil Sump Assembly

g e B EREIE Part Name and Standards | PR
| | 1011100 - F06 PLHESR® 0il pump assembly® 1
1011100 -E03 | HLIMZE MR Oil pump assembly® 1
2 | Q1460830 AL TRESEE NS Hexagon head bolt,spriflg washer and )
H4E14 M8 x30 plain washer assemblies M8 x 30
3 | 1011200 - E02 PLMERWMESH 0il outlet pipe unit, oil pump 1
4 | 1009012 —E02 | O JB%+tE 411 “0” sealing ring $11 4
5 | 1009011 - E02 R Gasket , oil sump 1
6 | 1009100 - E02 TS (k%) Oil sump (optional) 1
7 | 1009103 - E02 TR i ZE Gasket, oil drain plug 1
8 1009104 - E02 T IE%E M14 x1.5 -6H Oil drain plug M14 x1.5 -6H 1
9 | 1009902 - E02 = [E E N HE4 M8 -6h Fastening set — bolt M8 —6h 12
10 | 1002908 - E02 Bk E 7 884 M8 - 6h Double end set — bolt M8 —6h 10
11 | 1009903 -E02 | AN 2 HIEE: M8 - 6h Hexagon nut with flange M8 —6h 10
12 | 1009011 - E06 RS RTE Front gasket of oil sump 1
13 | 1009016 - E06 MWK E# Rear gasket of oil sump 1
14 | 1009051 - E06 BE4eHmER Aluminium oil sump 1
15 | Q1460835 VAV Py Y \%gﬁgiﬁﬂzﬁ Hexagon head bolt,spriflg washer and 21
HA4 M8 x359 plain washer assemblies M8 x 35%®
16 | 014608125 AL B A | S P N 2 Hexag‘on head bolt,spriflg washer and )
H4 14 M8 x 1259 plain washer assemblies M8 x 125®
17 | 1009057 - 06 10 B ] 22 AR 011t ::;:)1:}11 a;;lg}:: flange weldment part, 1
18 1009058 — EO06 10 ] 22 AL i Oil return pipe flange weldment part 1
washer, turbocharger
19 | 1460825 ANAL 2 e B Hexag.0n head bolt,spriflg washer and »
HE14 M8 x25 plain washer assemblies M8 x 25
20 | 1009100 - E06 | HLihdsR A4 0il dipstick unit 1
21 | 1009110 - E06 PR R SRS EA Y Duct weldment for oil dipstick 1
i ORTHEMER. @ ATRMER, @ ZEEMWE,
Note: @ For aluminiam oil sump. (2 For steel oil sump. 3) For mounting aluminium oil sump.
REKHANNAEEREE o5
Baoding Great WalInternal Combustion Engine Manufacturing Company Linited




GW2.8TC RN ESEMPLBER LB PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

WM Oil Filter Assembly




GW2.8TC RUMEIE ML B EEN PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

ML E2F 2K Oil Filter Assembly

zﬁf D?j;viﬁgﬁN?. TR NG Part Name and Standards g];
1 | 1012100 - EO3 PLIHIETE 8% BB Oil filter assembly 1
2 | 1012011 - E02 BB+ Rubber sealing ring 1

VAY: by Hexagon head bolt and spring washer
3| Q1420830 /@Zﬁ%:u jf(;ﬁ o asscmblics M8 x30 4
4 | Q40108 B $8 Plain washer ¢8 4
5 | 1303113 - E06 YL HES vk K s Water inlet hose, oil cooler 1
6 | 1303114 - E06 PR A as K ks Water outlet hose, oil cooler 1
7 | 1306016 - E02 FEBKE R Clamp , heating water pipe 16
8 | 1303150 - E06 BHKEREMH(T)O Cooling water pipe weldment part (1)@ 1
9 | 1303150 - E06 - Al | BHIAKBEHEELE(T)® Cooling water pipe weldment part (1)@ 1
10 | Q1420812 | ANfaskeE HEEEJE Hexagon head bolt and spring washer 1

HEH M8 x 12

assemblies M8 x 12

F: OFTF K2 R, QFTFMIBER, Note: (D For model K2 vehicle. ) For model Hafu vehicle.

R
Baoding

£ I P B i 1 IS A5 IR 2 5

Wall Internal Combustion Engine Manufacturing Company Limited

27




GW2.8TC RUMMRSEMPL BB PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

REEH AR Sound Insulation Board Assembly




GW2.8TC RUMHSEMPLZE:EM PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

FREEM A, Sound Insulation Board Assembly

| B TG LRRAS Part Name and Standaras | P
1 | 1025011 - E06 y ot L& E ] Right side absorbing sponge 1
2 | 1025060 - E06 BB EREeH Sound instulation board unit, right 1
3 | 01460825 VoV By g IR Hexagon head bolt, spring washer and 3

HE4 4 M8 x25 plain washer assemblies M8 x 25
ANAK R - goF Hexagon head bolt with fine pitch
| QIs1Gi022 M10 x 22 thread M10 x 22 !
5 | Q40310 HEHPE $10 Spring washer ¢10 1
6 | Q40110 SE4EE 10 Plain washer ¢10 1
RECHANNHEAREE 29




GW2.8TC RIS ML B 454:E PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

7 i SR AN BRI IR 28 B ’
High Pressure Fuel Pump and Fuel Filter Assembly




GW2.8TC RUMESR ML BN PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

0 ¥ A0 e 1 8 A
High Pressure Fuel Pump and Fuel Filter Assembly

ﬁf D?ﬁ"ﬁfﬁ B IRR A Part Name and Standards g’;
1 | 1111300 -E06 | B EMZE LA High pressure fuel pump assembly 1
2 | 1111011 - E06 | & EMZE b High pressure fuel pump cushion 1
3 | 1111102 - E06 | #5EfifFigsm® Hexagon head bolt with set — lever® 3
4 | 1112012 -E06 | [EIyhEE Fuel return hose 1
S | 1112201 - E06 | [Elyh = @3k “T” joint of fuel return pipe 1
6 | 1111103 -E06 | BEMFEHEE 2 Pulley flange, high pressure fuel pump 1
7 | 1006161 -E06 | [44SHIERT R H Camshaft timing pulley 1
8 | 1006101 —E06 | fyatihtrss Ek Pulley compressor plate , camshaft 1
9 | 1006902 - E06 | /NAEZHE MK M8 x 15 Hexagon bolt with flange M8 x 15 3
10 | Q40310 HEHE ¢10 Spring washer ¢10 3

Vay:: by HE Hexagon head bolt and spring washer

111 Q1420616 /\§6§:}£¥6ﬁ%ﬂgﬁgﬂgcﬁ ikl asasg;mblies M6 x 16 e 3

12 | Q341B14 1 A£G IB R — 415F M14 Hi)fliizrc; rl;;xltz, syle 1, with fine pitch 1

13 | Q40314 B 14 Spring washer ¢14 1

14 | GB/T 1099 AFEE 4 %6.5x16 Woodruff key 4 x6.5 x 16 1

15 | 1112902 - E02 | /NAVERH SN BME3R 5 11,7 Sheet spring clip — small type ¢11.7 1

16 | 1105100 - E06 | BAVHEIE 28 Fuel filter 1

H: OATREREME, Note: D For mounting high pressure fuel pump.

REKHNAMMNINSHRAT g;
Baoding Great Wall Internal Combustion Engine Manufacturing Company Limited




GW2.8TC RUNFESEMPLBHLEE  PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

75 vt 0 ek BB 8 R
High Pressure Fuel Pipe and Fuel Injector Assembly




GW2.8TC RUMMSEMHL. T4l PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

0 i B Y v 2R R B
High Pressure Fuel Pipe and Fuel Injector Assembly
R e e G ERE AN Part Name and Standards | X

1 | 1129700 -E06 | B EmEL X E4 High pressure fuel rail bracket unit 1
2 | 1129800 -E06 | & HEmiEh SR High pressure fuel rail assembly 1
3 [ 1129200 -E06 | SF—fIBEMETSH High pressure fuel pipe unit, 1st cylinder 1
4 | 1129300 - E06 B EEMESH High pressure fuel pipe unit, 2nd cylinder 1
5 | 1129400 -E06 | SF=HIHEHE LS4 High pressure fuel pipe unit, 3rd cylinder 1
6 | 1129500 —-E06 | SFNUEIHEMESH High pressure fuel pipe unit, 4th cylinder 1
7 | 1129600 -E06 | RIgEEMESH High pressure fuel pipe unit, pump end 1
8 | 1112100 —-E06 | MEyhas Bk Fuel injector assembly 1
9 | 1112250 -E06 | [EHE Fuel return pipe 1
10 | Q1460825 ANAL IR BB A& | Hexagon head bolt,spriflg washer and 3

HA 4 M8 x25© plain washer assemblies M8 x 25%
11 | Q1460830 AL IR BB 4B | Hexagon head bolt,spring washer and 1

414 M8 x30% plain washer assemblies M8 x 302
12 | 1112012 -E06 | WEyhas O FTE 8 “0” ring of fuel injector 4

fuel rail bracket.

#: OFTEEREMPIR HEMN. QR FTREREMHNZE,

Note: (D For mounting high pressure fuel rail bracket, high pressure fuel rail. @ For mounting high pressure

REENARNHASERZE 33
Baoding Great Wall Internal Combustion Engine Nanufacturing Company Limited




GW2.8TC RUMHSEMHLZE4-FENT PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

ECU iR E 8 ECU and Wire Harness Assembly

Ny
f

b2,
2

NN

QA’ b "h""""o
.m " LRz AR B 6
2
g 2
/ Ty,
g ////:g///;;;/;;/l/l””ll”""""'ll”””i1%;/
Z; %
% 2\ 2, y SNy = 27
% % ///‘f-//,/,//////////////////////,::‘.,". .............. O
Gl 4\ s [T
7 e 4
7 e (A NP Q) 2
g \\\\\\\6/’ g N *E'ﬂ’ / 9
| :
S
/
é
0
%
%,
<
%,
?\ — "D\sl
%k '////},. manamans”
%,
’v‘l‘ A awammnn®

%
%
&




GW2.8TC RUIMMESEMBL S E54:-Ft PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

ECU f1& R 2 ECU and Wire Harness Assembly
ﬁf foi,ﬁgﬁﬁ TR BHREARK Part Name and Standards (F)thl
1 |3612100 - E06 ECU Electronic control unit 1
2 | 4001100 - E06 REhPLLRE A Wire harness unit of engine 1
3 | 1002050 - E06 YR B e e Camshaft position sensor 1
4 | 1306350 - E02 KB L ke Water temperature sensor® 1
5 1306019 - E06 Ziii]ﬂlﬂ(ﬁf‘g@%ﬁ@ Water temperature sensor of engine@ 1
6 | 1129800 - E06 BEMRLE R High pressure fuel rail assembly 1
7 | 1000014 - EO3 N-Rag RvE Vacuum regulator 1
8 | 1111300 - E06 BEME S High pressure fuel pump assembly 1
9 | 1002080 - E06 T RSN 2B Oil presure sensor plug 1
10 | 1112100 - E06 R Th e Bl Fuel injector assembly 4
11 | 1207100 - EO3 EGR B 8 EGR valve assembly 1
12 | 3770100 - E06 B P28 % L4 4] 2@ Electronic heating plug and controller® 4
13 | 3612200 - E06 HRERE Rotational speed sensor 1
14 | 3612400 -E06 | B F i 142 Electric throttle pedal® 1
15 | 3612300 - E06 SEMBERBHANY Air flow sensor unit 1

H: © TR @ BBERR, @ 1 MHEHH, @ BHA.

Note: D For instruments. (2) Connecting the solid vehicle harness. ) One controller. @ For controlling.

REEHANNAESESRLE g5
Baoding Great Wal Internal Combustion Engine Manufacturing Company Limited




GW2.8TC RSP T E -/ PARTS CATALOGUE OF GW2.8TC TURBO -DIESEL ENGINE

WHES -1 Cooling System -1

“
QN

OR)
Ny /‘
AR
=5
P
el
Q

X

HER




GW2.8TC R HELSEMPLBEEEN PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

BHERES% -1 Cooling System —1

ws| FTH4KRS AR
No. | Drawing No. THEBHRENE Part Name and Standards Qty.
1 [ 1308011 -E02 | »£RiEE: - K5 B M6® Hexagon nut,fan M6® 4
2 | Q40306 PR $60 Spring washer ¢6% 4
3 |1308110 -E02 | K&H® Fan® 1
4 | 1308120 -E02 | R4 as® Silicon oil clutch® 1
5 | Q1460612 ANFSLIBR HEE B FI 48 | Hexagon head bolt, spring washer and 4
HE M M6 x 122 plain washer assemblies M6 x 122
6 | 1308012 - E02 XUk B AE - XU I M6 x 189 Double end stud, fan M6 x 18% 4
7 | 1307011 - E02 IKERH % Pulley , water pump 1
8 |1307012 -E02 | KELH Water pump belt 1
9 | 1307100 - E06 K A2 R Water pump and pulley housing cover 1
assembly
10 | 1307013 - E02 KEFHE Sealing ring, water pump 1
E: O EFETFHEEAH. @ ATERERTH.
Note: (D Don’t use for electric fan. (2) For mounting electric fan.
REKHANNABERAE g
Baoding Great Wall Internal Combustion Engine Manufacturing Company Limited




GW2.8TC RUMESEMPLZE2-EM PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

XHFES% -2 Cooling System —2




GW2.8TC RUNMESEMALBER LA PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

XHEAG -2 Cooling System —2

"gf' Dfmﬁj - TR BREAE Part Name and Standards 5;
1 | 1306012 - E02 FHiEH LT Thermostat upper housing 1
2 | 1306013 - E02 HRB/EFTHS 1.5 Upper housing gasket, thrmostat § 1.5 1
3 | 1306015 - E02 HAEORLE Dirt shroud , water outlet pipe 1
4 | 1306100 - E02 PB4 B AR Thermostat assembly 1
5 | 01460830 FNF LR AR | o B A A B Hexagon head bolt,sprin washer and 7

0414 M8 x 30 plain washer assemblies M8 x 30
6 |1306011 -E02 | &k Wire harness clamp 1
7 | 1306300 - E03 HERTR Thermostat lower housing 1
8 | 1306014 - E02 FHHEFTFTFHS0.5 Lower housing gasket , thermostat & 0.5 1
9 |1303011 -E02 ZERE Bypass hose 1
10 | 1306350 - E03 IKIBALG 2% Water temperature sensor 1
11 | 1306019 - E06 FENPLKIBAL 2R Water temperature sensor of engine 1
12 | 1303111 - K06 LB T A A Io:vhzrn::))lslts;?g water inlet hose, 1
13 | 1303112 - Eo6 R TS R I_o:;;rnlrllzzts;:)g water outlet hose, 1
14 | 1306016 - E02 EBRAKE R Clamp , heating water pipe 16
15 | 1303156 -E06 | ¥k ma 4o Cooling water pipe weldment part® 1
16 | 1303156 — F06 — Al| ¥ #I/K &1 44 Cooling water pipe weldment part® 1
17 | 1303116 - E06 BHIKEEERE Commecting hose, cooling water pipe 1
18 | 061903 P T L ZG 3/8" @ Inner hexa;'g%n tapered screw plug 1
ZG 3/8
19 | Q1460816 ANASL 2R | BB A Hexagon head bolt,spriflg washer and )
H4 4 M8 x 16 plain washer assemblies M8 x 16

. OFF K E8, QFTHMIBER,

Note: @ For model K2 vehicle. (@ For model Hafu vehide.

EKI‘WH‘HEEE'Z&E 39

Baoding Great Wal Internal Combustion Engine Manufacturing Company




GW2.8TC BU¥EEMALB I EEN  PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

ZHBEYFEZNHEYEK Generator and Electric Starter Assembly

\

7,

I,
(&>

11

—
w

C@((«-, ,
o (1

16

(CCCCCECC o




GW2.8TC RUSHESEMPLE 4 EE  PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

KB INEBEYERS Generator and Electric Starter Assembly

ws| TH4RS AR
No. | Drawine No. FHGAREAR Part Na\me and Standards Qty.

1 | 3701100 - E06 BB Generator assembly 1
ANFSKIRE - 45F Hexagon head bolt with fine pitch

2| QI51C1050 M10 x50 thread M10 x 50 2

3 | Q40110 K4 $10 Plain washer $10 4

4 | Q40310 HEEE 610 Spring washer ¢$10 2

o N Hexagon nuts, style 1, with fine pitch

5 | Q341C10 1 RIS ARE - 4057 M10 thread M10 2

6 | 3701011 - EO2 o0 R Bracket , generator 1
sk iER - AF Hexagon head bolt with fine pitch

T 1 Q1¢I5 M10 x 35 thread M10 x 35 1

8 | Q40310 HEHE ¢ 10 Spring washer ¢ 10 3
KRR - 45T Hexagon head bolt with fine pitch

9 | QI51C1070 M10 x70 thread M10 x 70 2

10 | Q40110 4 ¢ 10 Plain washer ¢ 10 3

11 | 3701350 - E06 HEEZEREHE Lubrication oil inlet pipe, vacuum pump | 1

12 | 3510012 - E02 HSEEELER Pipe joint bolt, vacuum pump 1

13 | 1002802 - E02 i ¢ 8.5 Copper washer ¢ 8.5 2

14 EEFREELERC Pipe joint bolt, vacuum pump® 1

15 | 3510014 - E02 HE ¢ 10.5 Copper washer ¢ 10.5 2
EXRHMEPE Oil inlet pipe bushing, vacuum pump

16 | 3510015 - E02 12 %1% Py 1

17 | 3510016 - E02 EEREWE 0Oil return pipe, vacuum pump 1
HEREWMEPE Oil return pipe bushing, vacuum pump

18 13510017 -E02 | ™" "oh 175 24 x175 !

19 | 3510018 - E02 INBUERH AR ) 17.5 Sheet spring clip — small type ¢ 17.5 6

20 | 1002029 - E02 SRR Adjusting bracket ’ 1
ANfkEeMEELEA ST Hekagon head bolt and spring washer

21 | Q1420825 MS x25 assemblies M8 x 25 2

22 | Q40208 Large washer ¢ 8 1

23 | 3708100 - E02 HIHEHL 12V -2.8 kW Electric starter 12V -2.8 kW 1
NFSKIRE - AT Hexagon head bolt with fine pitch

24 | QLLBI260 MI2 x1.25 —6g thread M12 x 1. 25 — 6g 2

25 | Q40312 HEHE § 12 Spring washer ¢ 12 2

26 | Q40112 T b 12 Plain washer ¢ 12 2

o B Hexagon nuts, style 1, with fine pitch
27 | Q341B12 1 BRI AWEE: - 4057 M12 hread M12 2
. QFHBILAH, Note: @ The generator provide.
REKNARMNSNSERAE 4
Baoding Great Wall Interna Combustion Engine Manufactuing Comany Liited




GW2.8TC UMM FEEEN PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

BMABME  Clutch Assembly

Flywheel unit




GW2.8TC RUMESEMHLF 44BN PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

BA&B|/EA  Clutch Assembly

eS| ER4RS AR
No. | Drawing No. FTHRYBRENE Part Name and Standards Qty.
1 1601100 - E06 BERE F- SOk, Friction lining assembly 1
2 | 1601200 - E06 BEREREBR Clutch pressure plate assembly 1
VaYi:by: Leik§ gl Hexagon head bolt and spring washer
3 | Qu426822 M8 x22 assemblies M8 x 22 b
REKHABMNINSERAT 43
Baoding Great WallInteral Combustion Engine Manutacturing Company Linited




GW2.8TC RUEEEMPLZE-EN PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

SHNKEEEa (S2E4E-1)
Repair Kit for Diesel Engine Verhaul (Repair Parts -1)

SIHRAH @3

Valve house unit ‘ r-d

HL 8 2% 5 B
Oil filter assembly

K. RS
Water pump and pulley
housing cover assembly




GW2.8TC R ESEMPL B M4-EM PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

EmKEEEa (EE%F-1)
Repair Kit for Diesel Engine Verhaul ( Repair Parts —1)

ﬁf D?fgﬁfg FHHEBRENE Part Name and Standards g’tyl
1 | 1002060 - E06 Kfr#a4 Cylinder head gasket unit 1
2 | 1003205 - E02 SRR Sealing ring of valve house 1
3 | 1003080 - E02 WA R A8 Nut seat unit 3
4 | 1008102 - E02 HEEE#H R 50.8 Inlet manifold packing & 0. 8 1
5 | 1008210 - E02 HER BB R A1 Exhaust manifold packing unit 1
6 | 1112012 - E06 Bies O FE B “0” ring of fuel injector 4
7 | 1112011 -E06 | WEihE8 Gasket, fuel injector 4
8 |1306013 - E02 TR EF®RS1.5 Upper houssing gasket, thermostat § 1.5 1
9 1306014 - E02 PHESTFRH#S0.5 Lower housing gasket ,thermostat 8 0.5 1
10 | 1303012 -E02 | #KE# 50.5 Packing for water inlet pipe § 0.5 1
11 | 1307013 -E02 | KEZHE Sealing ring, water pump 1
12 | 1002012 - E06 i EH Packing of pulley chamber 1
13 | 1012011 -E02 | RS S8 Rubber sealing ring 1
14 | 1002802 - E02 8 ¢8.5 Copper washer ¢8.5 2
15 | 3510014 - E02 HIHE $10.5 Copper washer $10.5 2
16 | 1002450 -E02 | EABHRTHE 50 x 68 x9 C“;'(;k:lg’é‘x";l sealing ring, front 1
17 | 1002460 -E02 | i) it 95 x 118 x 10 Cr;‘s‘k:hl"“‘lf; ‘;zllze"‘l‘“g ring, rear 1
18 | 1009011 - E02 KT Gasket, oil sump 1
19 | 1009103 - E02 TR 42 SE Gasket, oil drain plug 1
REKHAMMINSESRAE 45
Company Limited




GW2.8TC RUMRSEMBL S 454 PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

SH PR (SEE-2)
The Middle Parts of Diesel Engine ( Repair Parts —2)




GW2.8TC RSP 5B PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

SmplpE (824 -2)
The Middle Parts of Diesel Engine ( Repair Parts —2)

=S

FTHHERS

No. Drawing No. FHHBMEAE Part Name and Standards gatyl
1 | 1004105 - R Connecting rod nut 8
2 | 1004103 - E02 EFE Cap of connecting rod 4
3 | 1004108 - E02 AR E® Bush for connecting rod® 8
4 | 1004104 - E02 IR AR Bolt for connecting rod 8
5 | 1004101 - E02 BEFFAE Body, connecting rod 4
6 | 1004102 - E02 EHRE Bushing for connecting rod 4
7 | 1005012 - E06 pily 4l 1E B JZ WA S Grankshaft timing pulley 1
8 | 1005901 - E02 ph Al S Flat key for crankshaft 1
9 | 1002015 - E02 B ) AN Main bearing bush,uppelr® 5
10 | 1004102 - E02 TEERIR Locking ring of piston pin 8
11 | 1004060 — E06 EESE Piston unit 4
12 | 1004014 - E06 F—EHIH 1st compression ring 4
13 | 1004015 - E06 B _ESH 2nd compression ring 4
14 | 1004050 - E06 e B Sustaining spring and oil ring 4
15 | 1004011 - E02 16 Piston pin 4
16 | 1002904 - E02 Fr O s R A B AL B Split spring — type straight set —in pin | 2
17 | 1002101 - E06 SEE Cylinder block 1
18 | 1005011 - E02 il Crankshaft 1
19 | 1002118 - E02 A Thrust piece of crankshaft 2
20 | 1002016 - E02 FHATRAE® Main bearing bush, lower® 5
21 | 1005018 - E02 AR Parallel pin of flywheel 2
22 | 1005015 - E06 KIS EERE M13 x1.25 Flywheel bolt M13 x 1. 25 -8
23 | 1005014 - E02 KRR EAR Gasket for flywheel bolt 1
24 | 1005060 — E06 KREH Flywheel unit 1

(3 Bearing of crankshaft ( Dee ve
& | GRAT 2l Hﬂgﬁ?fﬁﬁﬁmﬁ) ball gbea.l'ing)60203 (—- 2Zp o 1

: OLR4 A, T4 K38 K. QF WlAMIL. @F ML, |
Note ;: (D The number of upper bushing is 4, lower bushing is 4, the total number is 8. (2) With oil groove and
oil hole. @ Without oil groove and oil hole.

REEHNBENFSERA El
Baoding Great Wal Internal Combustion Engine Manufacturing Company

47




GW2.8TC R EEMAL B EEN  PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

SHMYUERE (S24-3)
The Four Sets of Parts of Diesel Engine ( Repair Parts —3)




GW2.8TC RUMESEMIL BN PARTS CATALOGUE OF GW2.8TC TURBO - DIESEL ENGINE

KEVNEE (1BE4 -3)
The Four Sets of Parts of Diesel Engine ( Repair Parts —3)

ﬁf Di%ﬁfﬁ | BEBUERRAS Part Name and Standards g:
1 1004060 - E06 EESH Piston unit 4
2 | 1004011 -E02 | 1EEEHS Piston pin 4
3 | 1004012 -E02 | iHZE4IR Locking ring of piston pin 8
4 | 1004102 - E02 HEHRTE Bushing for connecting rod 4
5 | 1004014 - E06 F—EHSH 1st compression ring 4
6 | 1004015 - E06 FHERH 2nd compression ring 4
7 | 1004050 - E06 BB e 7 2 v 3R Sustaining spring and oil ring 4

REKHANNMEERAE 49




(GW 2.8 T CRUMSMALEMAMM) G115

HH | il | &5 5 BT HEUR
1 2 2 1001050-E06 1001011-E06
2 5 49 1002118-E06 1002121-E06
3 5 49 BVEO 14 BE
4 7 34 1003015-E06 1112013-E06
5 7 35 1003901-E06 1112014-E06
6 7 35 | iy a% B [E 4R M8 x 1-6h S ok R RS
7 8 44 1003023-E06 1112015-E06
8 10 1 1003240-E06 1003210-E06
9 12 1 1002401-E06 1002011-E06
10 12 5 1002038-E06 1002361-E06
11 12 10 1307200-E06 1002400-E06
12 12 12 1002050-E06 3612010-E06
13 12 15 1002913-E06 1002362-E06
14 12 15 i 2 AR WRAR M8 x 20 AR
15 | 12 16 1002914-E06 1002363-E06
16 15 16 1005050-E06 1005013-E06
17 17 17 1006902-E06 1006102-E06
18 17 17 ANFTEZ MR M8 x 15 VA :br=t il {3
19 19 1 1008013-E06 1008201-E06 -
20 21 7 1118050~E06 1118017-E06
21 23 2 1207020-E06 1207014-E06
22 23 17 3701800-E06-A1 3510100-E06-A1
23 23 20 3701807-E06-A1 3510023-E06-A1
24 23 20 HERHREEREN HEEBEKRE
25 25 20 1009100-E06 1009210-E06
26 25 20 Plalibr R4 4 PLAR R &4
27 25 21 1009110-E06 1009220-E06
28 31 1 1111300-E06 1111100-E06
29 31 2 1111011-E06 1111012-E06
30 33 1 1129700-E06 1129011-E06
31 39 16 1303156-E06-A1 1303160-E06-A1
32 39 16 AHAEERAH AHKEREH
33 41 11 3701350-E06 3510013-E06
34 41 11 HEREREnE HEFEMmESH
35 41 14 3701314-E06 3510011-E06
36 11 14 HEFEEELER T F ik g8k







